f~YEEL T OO,

INSTRUGTION

MEKE: 1325mm
MESE: 400mm

MEZEE: 210mm
FREER: &1550
FEEKE: 690-710mm
EBREHR: &290mm
EREKE: 106mm

Oikig: 20T

OIAKV : 520KV

EahisE: (20/54) (20/66)
£tk . 20T (8.91:1)
EBiEstk: 4.75:1

THLEE: 2650G(FkE/ER/ER)
HKEE: 5400G

Hith: 22.2V 5000MAH*2
EiH: 160-200A

MANUAL

Thank you for buying Agile products. Please read this
manual carefully before assembling. We recommend that
you keep this manual for future reference regarding tuning
and maintenance.

Bt 81 KDS AGILE™= &, 1B IFMMIR)IEE X

ZIKLFEHH:F:ZFﬁlﬁﬁ,H UREEXEEHN, FEAT
BERZENGREXIARNRPR, EABRHITAZIUR
®ig55%,

Length : 1325mm

Height : 400mm

Width : 210mm

Main Rotor Diameter : #1550
Main Blade Length : 690-710mm
Tail Rotor Diameter : 9290mm
Tail Blade Length : 106mm
Motor Pinion : 20T

Motor KV : 520KV

Driving Gear : (20/54)(20/66)
Gear Ratio : 20T (8. 91:1)

Tail Gear Ratio: 4.75:1
Weight(w/o power) : 26509 (Incl canopy/ main blade/ tail blade)
Flying Weight: 54009g

Battery : 22.2V  5000mAh x2
ESC : 160-200A

Version No : 20190321



1.INTRODUCTION . . . 8

Congratulations on your purchase of the Agile A—7 radio controlled helicopter kit. Agile A—7 was designed in Europe by
Eng. Gaziano Roberto and is proudly manufactured by KDS Model. Our goal was to offer you something different with a
minimum of parts, easy maintenance, and outstanding flying performances.

It's time to fly different!...

Enjoy the built and have a great time with you Agile A=7 !

IMPORTANT NOTES

R/C helicopters, including the AGILE A-7 are not toys. R/C helicopters utilize various high-tech products and
technologies to provide superior performance. Improper use of this product can result in serious injury or even death.
Please read this manual carefully before using and make sure to be conscious of your own personal safety and the
safety of others and your environment when operating all AGILE products. Agile A—7, KDS Model, their affiliates and
authorized distributors are not responsible for personal injuries to the operators and others, and property damages that
could occur from the assembly, maintenance or your use/misuse of this product. Always respect the rules provided by
your local remote control aircraft organization.

NOTE FOR ASSEMBLY

The following manual provide important instructions to correctly assemble the model. It is structured in a logical way, based on
the work done in previous step. If you change the order, it may result in additional or unnecessary steps. So we suggest you to
read this user manual very carefully to understand correctly the assembly procedure. Failure to do so may not only downgrade
performances but also increase the risk of danger. Apply thread lock as indicated, allow the threadlock to cure before mounting
parts. It is recommended to use threadlock on each bolt or screw that are engaged with metal parts.

EEICES. . W\ W

® LOCATE AN APPROPRIATE LOCATION

R/C helicopters fly at high speed, thus posing a certain degree of potential danger. Choose an —
appropriate flying site consisting of flat, smooth ground, a clear open field, or a large open T fgﬁ—;
room, such as gymnasium or warehouse without obstacles. Do not fly near buildings, high

voltage cables, or trees to ensure the safety of yourself, others and your model. Do not play ﬁfﬂ“’
your model in inclement weather, such as rain, wind, snow or darkness.

e OBTAIN THE ASSISTANCE OF AN EXPERIENCED PILOT

Before turning on your model and transmitter, check to make sure no one else is operating on :

the same frequency. Frequency interference can cause your model, or other models to crash. @'—-— » - "
The guidance provided by an experienced pilot will be invaluable for the assembly, tuning, (if‘
trimming, and actual first flight(recommend you to practice with computer-based flight o
simulator).

® ALWAYS BE AWARE OF THE ROTATING BLADES

During the operation of the helicopter, the main rotor will be spinning at a high rate of speed.

The blades are capable of inflicting serious bodily injury and damage the environment. Be — ﬁ
conscious of your actions, and careful to keep your face, eyes, hands, and loose clothing :

away from the blades. Always fly the model a safe distance from yourself and others, as well bﬁ(

4

as surrounding objects. Never take your eyes off the model or leave it unattended while it is
turned on. Immediately turn off the model and transmitter when you have landed the model.

Page 01

ile & Fa Ao 9 B F i 3 RY ISR E .
el SOl T Agile RFIEFHLEHR FIEMFlight Research RC %A, R IIKDSHE R e & 4 =




. S Y V2

HREMRME AGILE A7 T4 HBIEHEEFHL, AGILE A-7 23k B KM B % 3+ JFENG.Gaziano Roberto #%it, H
KDS RBE =HlETMK. RINMWETEAKLIHNES, AFFRESRE R, FHEPURKIH BN TIT

EZEMAgile A—7 BEHWMHAITEHR!

BEEFRR:

KDS AGILE A-7 EFEEANHIERE, EREATHZENEFRARITHRXRNAKARAR, FUFRNERST
LA ABLATRSERTEGETEZRT, FHAZNBESYIFEERARPER, 782FIEE885%s, #0
EEEANNER, I EaMEETREENERETEHFANRRESEREAREINERLECENNEME
F, AR RREEREIREEANZEEABRAIEZEHLEBANARESES, UWARLZEXETRIERF
A, FREHEAQFABAHNEMREMEREH LHNEAMHESEREERE. KDSATE, MEFLAB MRS
AAEREBEAMNMIAGEUARREM, KZBTFHAERER XNEEIMTE.

2. BERBER |™w W N’

ALy VS PN
EANYITHEAS—ENERE, BNt EE—ERKM, HHNEFHLANNE

=, BUTEAEABEL UTH T, SFTEABAREAN, B, BRN, o F 5
mEBL, WAZEZ, BEREORNERAESSRAMZORE. DREIN, % f%%*,
PREEST AEE BT HRABY BRI RS, R VA RERDREE AU e
SAEMRIE. BNETH, TESELRSTHRIE, UHRASRIKHRS.

oG Ih E 1R

HECSMAZBTHREEMNEK. BIE VTRERDEFIVRE—ENEE, EREER
WMERIEIT, FEEUNMATESES, TAUREYIT. (BSRUBZREFHSEN
DEIEE) .

ETH T, BWAREEERMEORITERT T, BAFRARREOLHIES %gé:*;fﬂ”
s

CEEESRTH | Aﬁ?
LEFHE R SRR, DIMBEEBEME, JBRaRaR ST, > c

Page 02

ile & Fa Ao 9 B F i 3 RY ISR E .
el SOl T Agile RFIEFHLEHR FIEMFlight Research RC %A, R IIKDSHE R e & 4 =




e PREVENT MOISTURE

R/C models are composed of many precision electrical components. It is critical to keep the
model and associated equipment away from moisture and other contaminants. The
introduction or exposure to water or moisture in any form can cause the model to malfunction
resulting in loss of use, or a crash. Do not operate or expose to rain or moisture.

® KEEP AWAY FROM HEAT

R/C models are made up of various forms of plastic. Plastic is very susceptible to damage or
deformation due to extreme heat and cold climate. Make sure not to store the model near any
source of heat such as an oven, or heater. It is best to store the model indoors, in a climate-
controlled, room temperature environment.

© PROPER OPERATION

Please use the replacement of parts on the manual to ensure the safety of instructors. This
product is for R/C model, so do not use for other purpose.

® SAFE OPERATION
Operate this unit within your ability. Do not fly under tired condition or improper operation,
which may cause danger.

i
- N
3.Safety Check Before Flying ‘ ‘ ‘

Before flying, for safety reasons, make sure that no one else is operating a R/C model on the same frequency as yours.
Before flying, please check that the power of your transmitter and your helicopter are sufficient for the flight.

Before turning on the transmitter, please check that the throttle stick is in its lowest position, IDLE UP switch must be on
OFF position.

When turning off the model, please follow the power on/off procedure. Power ON: turn on the transmitter first, then turn on
helicopter power. Power OFF: turn off the helicopter power first and then turn off the transmitter. Improper operating
procedure

may cause the model to be out of control, so please do make this your habit.

Before operation, check that every movement is smooth and directions are correct. Inspect servos carefully for
interferences and broken gears.

Check for missing or loose screws and nuts. See if there is any cracked and/or incomplete assembly of parts.

Check main rotor blades and rotor holders carefully. Broken and premature failures of parts might result in a dangerous
situation or crash.

Check all ball links to avoid excess play and replace as needed. Failure to do so will result in poor flight stability.

Check that the battery and power plugs are fastened. Vibrations and violent flight might loosen the plugs and so lead to
out of control.

Check for the tension of main drive belt.

4 .Tools Required ‘ ‘ ‘ h

-Hex drivers : 1.5, 2,2.5, 3, 4mm

-Nut Drivers:5.5,7mm

-Ball link pliers

-Diagonal cutting pliers

-Scissors

-Metric ruler

-Soldering iron + solder (for motor and ESC wiring)
-Pitch gauge (for set up)

-Swashplate leveller

-Threadlock blue * (medium)

-Threadlock red * (high strength)
-Bearing retainer compound

-Epoxy A+B Glue

-Grease

-Oil

*Colors may vary depending on your area.

Page 03

W)’

S~ SO/~ 7 & Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




o 3T B9 I 5 =\
EANABERAFSHENETEEEAR, MULAETOBLEBERAS, B @IS
RERZAMRAEM, HILKSHEANSABMSHAELRFTHAMMILT QT
SRRV C )

mERIR
o EIRXNEBFEUPAKBRRZH, EFHRAETEMR, BLERETERIE, H
i LA 3B % X =50 T 28 712 B 28 0 SRR AR B T BE

o I HfER A~ m a
BZBITREMT, ERANARSCEKLERE, FERKDSRERTHNETN, UBHRE i ey
WPZE, FWATERFRAEE, FO2LHER, A2 TRE, ZSHHETEIFE
ERIE

o R -
BTHCRNARFE-—ERAREEAREISEAN, TTES, BHANEIAE 97 7%

B®1E, BOARNKRATESIES.
A O

S ITHIREREEERI ‘ ‘

BRATHANAEHANAERANMERESSTIRMEAN, EHRFESSHEANRS.
BRAMTAHERLFHNSEANEENEERTEB CITHRTS.

FHRTHINVGEIETFEEMTRES, BAREEFX, E&FX (DLE) Z2&TXHAKE.

KL IEFRIFEFXNERF, AINEEFEAXHNE, BFBEANEIR, XNNEEXAEHINE
iR, BRALHFNER, TERNFAXNEFSERLAEZERR, FWESS®ANRE, FHRHAEHNS

:lﬂ}
Do

FHNERBEEANNEADERTING, RAEMEEERH, ARERAKRNIERESAETRNBENIELE,
ERHENRABRE SR MBANRR.

RITHRRINRBERDHEMRAIEL SZE, ARBAERITEIRENTYN, FARLEIRERSTAM
IR, HF AR L 3 e B SRR R BR A

RIS ERETTENTHANEW KT, ELERTAHANERK.

AR WM, ARREGEFRENRFUENEYN, REMANETLZTERREOER, SREERF
KNFEEH, BURERBEANTEZRENRR.

WMINE B RBFRIZEAREEEFRE, UREEIREFNRN, ITHPHRDRHMANNKIT, TLUSHEXR
Bt/ R ER R KRR ER.

4BTRENTE ‘ ‘ ‘ N

o XBSNAIELT]: 1.5, 2, 2.5,3, 4MM
s NABEHR: 5.5, 7TMM

 BkkH

- #OsH

« 5 7]

cEBER

- BHHIRE (BRDA+BIFEESL)
- BZRE A

s +FEBIKFN

c IEEIRZE (hEF)

s AR (FEE)

o IRE W AEA+BEL

. SEBH

W’

[ AEL /O, 7 &

Page 04

Agile ZFIE FHLEHRARMFlight Research RC i, B RIKDSAE R 85 26 4 7=,




When you see the marks as below, please use glue or grease to ensure flying safety.

Epoxy Threadlock ( medium ) Bearing retainer compound Threadlock ( High strength ) 0il

A %
A
0] } 4

e

A il DR,

2mm
“A” Glue width: approx. 2mm
"OIL" Lubrication grease. “A” thread lock, apply a small amount on screws or metal parts and wipe surplus off. When
disassembling, recommend to heat the metal joint about 15 seconds. (NOTE: Keep plastic parts away from heat.)

5.Equipment Required for Assembly ‘ ‘ ‘ h

RADIO TRANSMITTER AND ELECTRONIC EQUIPMENT REQUIRED FOR ASSEMBLY

EPOXY A

*Brushless electric motor: 12s Lipo - 500~550KV / 3000W

(4mm Bolt holes, 30mm mount width, 6mm * 37mm motor shaft)

*Speed controller: minimum 160A

(ESC specs limits should be rated accordingly to the maximum amps handling by the motor)
*Lipo Batteries: 12s 4000-5500 mAh

*Electronic flybarless system

*3 cyclic servos, standard size

1 tail rotor servo, standard size, high speed required

*690~720 mm main rotor blades

*105~115 mm tail rotor blades (included)

*6 channel or more helicopter transmitter system, 2.4 Ghz frequency preferred
*Receiver 6 channel or more (working with your transmitter specs)

EEEDNEED. S Y 2

400mm

>

1325mm

)
210mm

Page 05

Agile R&FIEFAHLE#55 EMFlight Research RC i, lRYIKDSIE B g 24 =,




HRBBATIRIE, BEARKICEHBE YRR ITRE.

A+BRZ iR E IR RS o B AR 42 IR =R ERLR i

1 G ¥

2mr;1_
“ABRKTEE : KH-2MM
B YEBHR. TABARNBOERETELURSERG, TANNER TS, /I, BLE

MAEBEZIRT15% .

5. XM ENERE |, WY N

SN FeE FEC 4

« TRIS%L: 12S LIPO-500-550KV/3000W (4mm #2227, 30mm&BEEE, 6mmI ki)
- BFIiRSE: mIK160A
« §8Eh: 12S 4000-5000mAh

SN ERMERN, RERST

ANERERE

*690-710mm EHEE FRLT M

+ 105-115mm |2 HE 3 ik 41 2 it

*BiEIL E, 2.4G S

« 618 LA BB 5 & S AL ITAC

oarwr A A W W

EPOXY A

400mm

>

1325mm

)
210mm

Page 06

Agile R&FIEFAHLE#55 EMFlight Research RC i, lRYIKDSIE B g 24 =,

L S op 7 &




7. #83<iBl ASSEMBLY SECTION

DS
Bearing
¢ 12X »24X6

\9

o W ]

[ 15 o1 14 50 AT 4 7K (B < R

Front helical gear mount

Bk
Bearing
$8X e 16X5
N
£/ |
‘ ) »
| I! |
| ’ )
|
et
=+ & T EE
Servos under mount
1Pz S
Bearing
®5X ¢ 10X4
TSk f R 2 s
Countersunk head socket screw e Bearing
M2. 5%6 E=gES
S CF Frame connection plate ®6X ¢ 13X5
%
@)
. b
|
f —
BiAEE T B

Battery tray fixed column

B 3t AR (B E A F

f[AEEL IO~ 7 &

00 45 3% 3 4
Frame connecting bolt

Motor under mount

Page 07

Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




7. #83<iBl ASSEMBLY SECTION

45

Main frame

MR N AR
Hexagon socket head cap screws
M2X5

MR RIEL
Hexagon socket head cap screws
M3X8

Bt AR B
Battery plate slippery course

FREIANAEL
Hexagon socket screws
M2X5
RSk iR 4 B 22 B 7 B
Hexagon socket head cap screws Landing gear mount
M3X8

LF4%g oy
Screw gasket

After the tail drive shaftis installed,
« tighten the screws

HEARAEL

Hexagon socket head cap screws

M3Xx8 AR Sk 7 Fa 4R 24
Hexagon socket head cap screws
M3X8 :

i
Canopy support

MK R 22
Set screw
M3X10

Page 08

W

S~ SO/~ 7 & Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




7. 4R %58 ASSEMBLY SECTION ‘ ‘ ‘ )

MRS AR
Countersunk head socket screw
M2. 5%6

’ NN
v
{47 \
Main frame
\

B 4T B R
CF ESC plate

M 4R 2 35 A

Frame connecting bolt

FEKANAIEL
Hexagon socket screws
M2X5

AR BEL

Hexagon socket head cap screws
M3X8
B St AR 7B
Battery plate slippery course
By y .
Screw gasket B F R E R

E - CF electronic plate
/ | After the tail drive shaftis installed,

LA ANEiIgL \ tighten the screws

Hexagon socket head cap screws .
M3X8 : . aoNia

WRANFHEL

Hexagon socket head

/ cap screws
i M3X8

MEXZHE
Canopy standoff

HLKUR 22
Set screw
M3X10

. : HEANAEIRL
After the Main frame setis assembled, Hexagon socket head cap screws

the side panels need to be 90 degrees vertical M3X8
M 5t 48 3¢ 4F 5 7 1 AR 230 7K 2 T 2 L AR OFF

Page 09

Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen

L S op 7 &




7. 4831 ASSEMBLY SECTION

3 7K

Bearing

@w ———  ©10xo15x4

B [ B 7K
One-way Bearing
10X 14X12

R 54T
First reduction gear

&

@- Bearing
u/ ® 10X ¢ 15X4

A W N
HHE@10X¢p13.5X1
Washer

Z R

Secondary gear shaft

—RERE
Secondary gear sleeve

Z KRG 20T
Secondary gear 20T

—RISRH
Secondary gear shaft pin

Pay attention to the direction
of assembling pulley
gooooooon

eSS bay=L ¥4

Bcountersunk head socket screw

M3:*x6
N
0

< S
Bearing
|

E Re L El TE B

Main servos mount

¢ 12X ¢ 24X6

M+FESH

Swashplate Anti-rotation bracket

= A4 R

Main shaft under mount AN ARIREL
Hexagon socket
head cap screws

M2. 5X8

Bearing
¢ 12X $24X6

REHLE E 2 52 7 HERARABEL
Servos mount Bearing Hexagon socket head
kP fR AR 98X ¢ 16X5 MaX10
Hexagon socket head
cap screws
M3X8
Page 10
fAd—l ST, 7 Agile Heli isaTi of Flight Rc Europe , Proudly made by KDS Model Shenzhen




7. #83<iBl ASSEMBLY SECTION

o W ]

Baky

Screw gasket

’/W

HERANBIBRL
HEANEIRY Hexagon socket head cap screws
Hexagon socket head cap screws M3X8
M3X8
K&
Motor belt
WA AEL
Hexagon socket head cap screws
M3X8
N MKANRIEL
o Countersunk head
,\ socket screw
| | M3x6
Y .
T | 5 AR B M3
Locknut

| |F:‘t“‘|

J\iﬂ%ﬁﬁ%ﬁe 57T

Main spiral bevel gear 57T

+ &5 E E R
Main gear hub

Fifi66T
Main gear

WA AEL
Hexagon socket
head cap screws
M3X10

E R V7S

Main shaft locating ring

kAR AR

Hexagon socket head cap screws
M3X12

After the frame is installed,
tighten the Main shaft locating ring screws
goooobooouooooooo

Page 11

Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen

f[AEEL IO~ 7 &




7. 484488 ASSEMBLY SECTION b . . 8

F
Main shaft

HEN<AEL
Hexagon socket head
cap screws

M4X25

B #8482 5 M4
Locknut

FTHRE

Main gear sleeve

After the main gear is assembled, the gearis pressed down,
The Main shaft locating ring jacked up , Then tighten the screws
FRBERGFRE ARETEE

FHEERE LR FHBELHR

Page 12

f[AEEL IO~ 7 &

Agile Heli isaTi of Flight Rc Europe , Proudly made by KDS Model Shenzhen




7. #83<iBl ASSEMBLY SECTION

X3

et .
Servo 1R+
Servo arm

EEM
Nut
BRLA N
Bails A 7] 5k 42 22
Round head screw
M3X6

o W ]

MAARAEL

Hexagon socket head
- cap screws
? M2. 5X10
_ I
|

BEHE R
Servo plate

R ReHLEl TE B

Tail servo mount

e

Screw gasket

®

WEARAIERL

Hexagon socket head cap screws
M3X8

BetlIE R
Servo plate
\ LA AR

WRARAEL
Hexagon socket head
M3X8 cap screws

Hexagon socket head
cap screws
M2. 5X10

WRARFAEL
Hexagon socket head
cap screws

M3X8

Page 13

f[AEEL IO~ 7 &

Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




7. #83<iBl ASSEMBLY SECTION

o W ]

Tl B3k

Motor
ik [E £ FE
Motor mount

HERARABREL
Hexagon socket head cap screws
M4X8

Sikisi
Drive pinion 20T

HLKEZ 22

WA ARL
Hexagon socket head cap screws
M4X8

By

Screw gasket

[P bay::L ¥ 22
Hexagon socket head cap screwg
M4X14

HEANREL
W 44 Hexagon socket head cap screws
Screw gasket M4X14

1.Push the motor in the opposite direction of the main
shaft as far as you can(by hand).

2.Tighten slide screws #1

3.Tighten motor mount locking screws #2

4 .Rotate the motor several times by hand.Ensure that
beltis correclty aligned with the big pulley

5. Tighten counter bearing screws #3

6. You can check the belt tension by hand. you just
have to push the belt with one of your finger
through the round opening on frame #4.
It should be difficult to push motor belt

.m?HEIW&HHﬁMQ¢
AR ey

-%ﬁ‘%%kﬂ?ﬁé#z

ik, R W5 k%517

CODhWN =

%%
ﬁ,ﬁﬁT FEEEMEE

Page 14

Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




7. 484488 ASSEMBLY SECTION b . . 8

EEES
Landing gear
HoKER 22
Set screw
M3X3
BIRE
Skid set
MRANFIEL
Hexagon socket head cap screws
M3X12
WRANFEL
Hexagon socket head cap screws
M2X8
+FRAE LS

Swashplate under cap

EREE Y

Knuckle bearing

+Foh
Swashplate outer plate

L DS
Bearing
¢ 30X 37X4

|
-6} tERETE
u/Swashplate inner plate
% \
|

B k42 22
y, ———— Round head screw
M2X4

Page 15

S~ SO/~ 7 & Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




7. 484488 ASSEMBLY SECTION b . . 8

Tk B
BALL B

Tk Sk 11

Bail link

R4 38mm
Linkage Rod 38mm

Have "A" sign ball link pointing out

KKIAE A7 FEEAS

2 BE el
Pitch Servo

FHEE AL

Elevator scrvo

IS8

Ailcron scrvo

Page 16

S~ SO/~ 7 & Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




9. 4835488 ASSEMBLY SECTION b . . 8

BIE B 77 [2) 44 [E %E B

Front universal jointdrive shaft mount

HLKIRE 22
Set screw
M4 X4

& B 5

Drive shaft pin

R AE=NET 1 5%

Front universal joint drive shaft

&
Bearing
b 6X b 13X5

IR S 4R12T
Front drive spiral bevel gear

EBRERMETEH
back-end universal
joint drive shaft

kL

Drive shaft pin 5
\ ), //

4 7% b x A MoK 4 24

Bearing Set screw

b 8X b 16X5 M4X4
Ei%#E

Tail gear box

B fE ah iR hE 4 A 5020T

Tail drive spiral bevel gear

Page 17

S~ SO/~ 7 & Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




EHEBREE
Tail picth slider copper bush

5 Z 5
Flange Bearing
b 6X P 13X5

BE

Aluminum sleeve

FEE i e 75 B

Tail picth slide bearing mount

B HEX

Tail rotor hub

T 7K
Bearing
¢ 5X ¢ 10X4

o W ]

$HF
BB HRURE Pin

Tail picth slider U arm

o

3

TRk40

e
/Ball lingk

ﬁ P

ERf 40
E ring

After the Tail blade grip is assembled, pull tight on both sides .
The clearance of about 0.5mm in this position is normal.
R RELFTREEINLE, HLAHL0. 5mmE] fE/E EFE MR

Bkk C

Bails

EBER
Tail blade grip

BE
Washer
7X9.8X0.5

RN RSTTK

Locknut

L #E B 7
Thrust bearing
B
Washer
3X8X1.0
Page 18

f[AEEL IO~ 7 &

Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




9. 283 1ABA ASSEMBLY SECTION

E i
Pin

$6X b 13X5

HEKANAEL
Hexagon socket screws
M2X4

FREKANFHEL
Hexagon socket screws
M2. 5X6

B @B ERE

Tailsteering arm—mm
connection mount =)

R Z A
Flange Bearing
d2.5Xd6X2.6

=&

Tail gear bos

E#
Tail shaft

HLKAR 22
Set screw
M3X10

5 E L 5
Tail shaft locating ring

BE

Aluminum sleeve

B fE ah iR pE S A 20T

Tail drive spiral bevel gear

%% 15 & [E %E BE

Tailsteering arm mount

WARESE
CF Tail pinch connecting piese

NN
/ Nut

|

f Bk A

°/BaiIsA

HEKANAEL
Hexagon socket screws
M2X6

Page 19

f[AEEL IO~ 7 &

Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




9. 283 1ABA ASSEMBLY SECTION

BE
Washer
3X5X0.5

o W ]

& Z K
Flange Bearing
$2.5X$6X2.6

FREXANHEL
Hexagon socket screws
M3X6

MK i 22

Set screw
M4 X4

5 Z 4k
Flange Bearing
b2.5Xd6X2.6

FRERKANHEL
Hexagon socket screws
M3X6

Page 20

f[AEEL IO~ 7 &

Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




9. 283 1ABA ASSEMBLY SECTION

o W ]

&2 mhih iR B
Drive shaft damping mount
B B (] 2§ 2
Damping mount
DS
Bearing
b 8X d 14X4

Lk
fe 2 4 Drive shaft(toque tube)

Drive shaft pin

To facilitate the loading of the gasket into the Tail boom,
the gasket surface needs to be coated with lubricating grease

AR ERERANEEREREIUAKIEDE B

& Eh

Drive shaft pin

BE
Tail boom

Page 21

S~ SO/~ 7 & Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




9. 4835488 ASSEMBLY SECTION b . . 8

MR BEL

Hexagon socket head

cap screws
M2X8

Bty

Screw gasket

WANFHEL
Hexagon socket head
cap screws

M3X12

WA BEL

Hexagon socket head

cap screws
M3X6

WA ANFIRL
Hexagon socket head
cap screws
M3X14

[ 2 #F [El % BE

Tail boom brace rob mount

B 52 [E] TE B

Vertical stabilizer mount

N PAY=:L: 372
Hexagon socket head cap screws
M3X8

RTBEERE
CF Vertical stabilizer

E R A E E e
Tail boom brace
mounting ring

2 gn2
Nut

B EE E E
Tail boom fixed aluminum gasket

PN OPAY=L ¥71
Hexagon socket head
cap screws

M2X10

PayaﬂenﬁontotheinstaHaﬁon*~‘~ahﬁ‘___‘___‘>

direction of the Tail boom
AEEEREAME

Page 22

Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




9. 283 1ABA ASSEMBLY SECTION

WSk 42 #F

Double head screw

EEEERE

MEXH
Canopy support

5 ¥ 42 B3 M3

Locknut

Page 23

S~ SO/~ 7 & Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




9. 4835488 ASSEMBLY SECTION b . . 8

B HEF
CF Rudder control rod
E R Ak
L /////////////RUdderCOﬂhoHodbannnk
."'.\\

. B 3k 41
o Bail link

o
—
£ eoxva

840mm

/<\\\E§ﬁﬁ%

Boom support head

EE+F

Tail boom brace rob

WRRANFEL
Hexagon socket head
cap screws

M3X8

- \m&m;—\mw
) Hexagon socket head
V/ cap screws
‘ M3X12

Page 24

S~ SO/~ 7 & Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




9. 4835488 ASSEMBLY SECTION b . . 8

i 7K
Bearing
¢ 10X ¢ 19X5
ER*K
ain blade grip

LE HE 5 7%
Thrust bearing
F10-18M

#BE
Washer
®10.2Xp15X0.25

&
Bearing
¢ 10X ¢ 19X5
N APAY=L: 372
Hexagon socket head cap screws
M3X14
MR RRL
Hexagon socket head
cap screws
M3X6

BE T 2 ~
gza.ﬁm;k\y Kk L B
Main blade grip arm

Page 25

S~ SO/~ 7 & Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




9. 4835488 ASSEMBLY SECTION b . . 8

FBLIEE
LS FBL Radius arm
Bearing
b 3Xd7X3
B
Washer
FBLES 1B 6\ /¢ 3X ¢ 4.5X1.1
FBL Radius head
Ny RS
Bearing
b 3Xd7X3
MUK IR 22
Set screw :
M3X10
Rk
Bail link
S . .
B ENCET
®3X ®5X3.9 Hexagon socket head cap screws
[y ¥ : M3X16

Hexagon socket head
cap screws
M6X15

#Bh
Washer
¢ 6.2Xd15X1.5

1
Spindle shafts
HHE

Spindle shaft sleeve

1 R = B
Oring 90°

#BE
Washer
b 10X d 15X1.5

hEX

Main rotor heuseing

#E
Washer
¢ 3X ¢ 5X0.5

WRARFHEL
Hexagon socket head
cap screws

M3X12

WRARFHEL
Hexagon socket head
cap screws
M3X12
Page 26

Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




9. 283 1ABA ASSEMBLY SECTION

o W ]

5 /A B2 BEM4

Locknut

WRRANFIRL
Hexagon socket head
cap screws

M4X20

HERARABRL
Hexagon socket head
cap screws

M4X25

LS TR0
Linkage Rod Bail link

B 5t 4R [ < RE

Battery plate buckle mount

Tk £F BB it AR
CF Battery plate

MEANRAEL it
Bcountersunk head Battery
socket screw

M2. 5%6 <
W B

Page 27

S~ SO/~ 7 & Agile Heli isaTi of Flight Rc Europe , Proudly made by KDS Model Shenzhen




9. 4835488 ASSEMBLY SECTION b . . 8

MAARAIEL

Hexagon socket head LBE‘O*(:LI}(%UMS
cap screws
M5X35 \
E L Eda
POM washer ‘
TR ERER
CF Blades
Nt | ‘-———-——LJ!
WARERR 5 AN 2 FEM3
CAF Tail Blades E*éhkr?uf

ERRB

Tail blade grip washer

W%Wﬁ%ﬁé////*/f '

Hexagon socket head
cap screws
M4X8

Page 28

S~ SO/~ 7 & Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




9. 4835488 ASSEMBLY SECTION b . . 8

KERE
Canopy rubberring

TRl BiE
Motor

To B B FEAR (L

Flybarless module

7o il B8,
ESC(Speed controler)

Note: after the battery's is installed ,
please tighten the battery strap
A BRFRIBERBMPTHE,

L=chid
Battery

Page 29

S~ SO/~ 7 & Agile Heli isaTi of Flight Rc Europe , Proudly made by KDS Model Shenzhen




33.PARTS LIST 1

Main rotor holder
A3

KA-72-002

2 x Main rotor holder K33k

4 x Rotor holder washer k%

2 x Stainless steel gasket 010.2x015x0.25mm # 5
2 x Plane bearing 010x019x5mm F E4i&

2 x Thrust bearing F10-18M 1E3E4hi&

2 x Nylon lock nuts M5 R 488

2 x;}ela on socket head cap screws M5x35mm

4 x Washers 05x026x0.5mm POM# &

Main Rotor head block Housing
E2Li) 3
KA-72-092

1 x Main Rotor head block Housing 3 fiEt

2 x Stainless steel gasket 010.2x015x1.5mm #

2 x Oring 90°4 %l yak 7% [l

1x Hexagon socket head cap screws M4 x 20
XA

1x Hexagon socket head cap screws M4 x 25
LA RIRL

2 x Nylon jock nuts M4 R HRE

Maln rotor arm

KA 72 004

2 x Main rotor arm

2 x Hexagon socket head cap screws M3x14mm
ﬂ'é—l’gﬂ

2x Hexal%on socket head cap screws M3x6mm

Canopy
A7:70-078

i

="

4 x Canopy rubber ring sk Bz B
1x Canopy k&

FBL Radius arm
FLBIZE
AT7-70-005

2 x FBL Radius arm 3% &

2 x FBL Radius head #3%%

2 x Plane bearing 03x07x3mm 2 [ 4 7&

4 x Ball head buckle 5.0 £kk#N

2 x Set screw M3X10 #8242

2x Hengon socket head cap screws M3x16mm

2 x Hexagon soéket head cap screws M3x16mm

kA7 AiRLL12

Swash plate set

+%
KA-72-007

1 x Swash plate set +F 4

Swashplate outer ring
+FRINE
KA-72-008-1

1 x Swashplate outer ring +F &M &

Servos mount
REHLEE 3252
A7-70-012

3 x Servos mount fiedl Bl E 42
12 x Hexagon socket head cap screws M2.5x10mm

M7 ARiRL

Main shaft up bearing block

a4
A7-70-010 A
- .

1 x Imported plane bearing 012x024x6mm - h7&

1 x Imported plane bearing #8x016x5mm 3 [ 4%

1 x Main shaft up bearing block =4 % &

8 x Cup head socket head screw M3x8mm
AN RIRL

2 x Aluminum gasket {33 F

2 x Cup head socket head screw M4x8mm

LS ALt ]

Main shaft under bearing block
5T R EE

A7-70-011 -

o

pe
1 x Under bearing block 3% T 47k EE

1 x Imported plane bearing 012x024x6mm EE4h7&
1 x Imported plane bearing 08x016x5mm - E4#7&
4 x Hexagon socket head cap screws M3x8mm

RSk iR LL

Main_servos mount
REHLEE FE 52
A7-70-009

[ 4

>

1 x Main servos mount AE#LE & FE 3 42
1 x Imported plane bearing 012x024x6mm £ E 4%
6 x Cup head socket head screw M3x6mm

KRR RIRL

Main shaft
A7-70-013

1 x Main Shaft

Feathering Shaft
i

KA-72-014

2 x Feathering Shaft
4 x Cup head socket head screw M6x16mm

AR
4x Stainless steel gasket 06.2x015x1.5mm

Tail shaft
R
KA-72-015

Connectjrj arm Linkage Ball Set

BEERK
KA-72-098

2 x Tail shaft

4 x Connecting arm Linkage Ball Set ZE$#8# Bk sk

Feathenng shaft dampers
R
KA-72-017

4 x Feathering shaft dampers

Upper motor block
D3k [
A7-70-018

1 x Upper motor block
2 x Cup head socket head screw Mdx14mm
2 x Cup head socket head screw M4x8mm

Motor under mount
DiA[E E T EE
A7-70-019

& s

1 x Motor under mount
1 x Imported plane bearing 06x013x5mm S E4#7&
4 x Cup head socket head screw M3x8mm

RSk PR L

Banery plate slippery course
Bt AR B
A7-70-034

Synchronous main motor belt
ik

KA-72-021-W

2 x Battery plate slippery course HithAR78:
14 x Hexagon socket screws M2X5 :HEIJ-I’\]/\%E?iQ

1 x synchronous belt 213-3M-22MM FZ#5

Main shaft locating ring
EHPRALER
AT7-70-016

1x Main shaft locating nrlg EK}WELLW

1x Main gear sleeve F g%

2x He;aggf socket head cap screws M3 x 12
2 x Nylon lock nuts M3 RHIEE

Conical washers
LIt %00
KA-72-074

10 x Conical washers

Servos arm
SEMIE
2004-5-25T

&%\

3 x Servos arm &EBAEHLE
3 x Cup head socket head screw M2x6mm
KRR RIRL
3 x Hexagon socket screws M2.5X6 3 [E kA F gL

First reduction gear 54T
BEHEE54T
A7-70-026

1 x First reduction gear 54T
2 x Plane bearing 010x014x4mm S i7&
2 xOne-way Bearing ¢ 10X ¢ 14X12 & [a)47&

Page 30

Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




33.PARTS LIST 2

- N ]

Secondary gear 20T
ZERIEE20T
KA-70-027

1 x Second reduction gear (20Z) —#{i5%20T
1x Secondary gear shaft pin —ZRik#tsH

1 x Secondary gear shaft —Ztitih

1 xSecondary gear sleeve —#iGHE

Main gear
e

1A
A7-70-028

1 x Second reduction gear (662Z) F %

Front spiral bevel gear
B EHIRHES 40
KA-72-029

1 x Front spiral bevel gear(572) Bif&ZiZ iR 540

Front drive spiral bevel gear
B ENIRAE G54
KA-72-030

1 x Helical bevel gear 12Z ﬁu{§ﬂ]$§ﬂ§ﬁi¢
2 x Set screw M4X4 HlKiZzL

CF Main frame identical
BREF AR
A7-70-033

2 x CF Main frame identical Bx£HlI#R

CF ESC plate
BRA R
AT7-70-038

1xCF ESC plate BT HLIF#R

CF Frame connection plate
HLEHEIAR
AT7-70-039

1x CF Frame connection plate #l &4

CF_electronic plate
BT RMER
A7-70-035

1x CF electronic plate BFMER

CF Battery plate
REATRAR
A7-70-036

1x CF Battery plate BReFERitAR

Tail boom Double-headed screw
REE R WK
AT7-70-042

8 x Nylon lock nuts M3 B5#A42E:
8 x Tail boom mount aluminum gasket R &R E55%#
4 x Doubled-headed screw rod T k424

Tail boom fixed aluminum gasket
£k

RE|
A7-70-040

2 x Tail boom fixed aluminum gasket & E B

CF Vertical stabilizer
RAEER
KA-72-041

1 x CF Vertical stabilizer ieF EEH &

Landing gear
o

KA-70-044

£ 7\_\

4 x Set screw M3X3 K482
2 x Landing gear BijZ2

Aluminum landing hear pipe
S

KA-72-043

2 x Aluminum landing hear pipe BIZe%&
4 x Plastic rubber ring BIZ2 & ik

Landing gear
o

KA-55-044

4 x Landing gear Bi%2
6x Hexagon socket head cap screws M3x10mm
AR

4x14x Hexagon socke! screws M3X6 H[ESk A< figdL

2x Hexagon socket head cap screws M3x14mm
KA
4 x Set screws M3X3

Landing gear mount
BZREEEE

A7-70-045

2 x Landing gear mount B42[& i F&

10 x Hexagon socket head cap screws M3x8mm
KA ARIRL

6 x Hexagon socket head cap screws M3x12mm

eyt

Front drive shaft mount
& BRI B E
A7-70-046

&
L

1 x Front helical gear mount R k&% Bk Bl E FE
4 x Hexa on socket head cap screws M3x8mm

sk 223
1 x Plane bearlng 05x010x4mm FEHE A

Middle drive shaft mount
RIS B3 el
A7-70-047

1 x Middle drive shaft mount Bif&zh7 E14h&

2 x Hexagon socket head cap screws M3x14mm
KA ABIEL

2 x Plane bearing 06x013x5mm EE &

Dri_ve shaft(toque tube)
AT7-70-048

1 x Drive shaft(toque tube) f5&%
2 x Tail drive bearing mount R & &%l 77 )4 AR
2 x Drive shaft pin 03x12mm f&afifssF

Drive shaft damping
1R R
AT7-70-049

3 x Surface bearings 08x14x4mm &
3 x Rubber ring Bt ahihm iz B
3 x Tail drive bearing mount B & &h%h7& [ £ FE

Back-end universal joint drive shaft
BB T 4
A7-72-050

1 x Back-end universal joint drive shaft R{&&/5 /7 )4
1 x Drive shaft pin 03x12mm f&zhihssF

Front universal joint drive shaft
R A&7 m4d
KA-72-051

1 x Drive shaft pin 03x12mm t&Eh4l$5 T
1 x Front universal joint for tail drive shaft
RAEEIET I 4

Tail gear box
KA
A7-70-052

1 x Tail gear box B3 #H

2 x Flange Bearings(imported) 06x013x5mm 3% £ 4h7&

2 x Hexagon socket head cap screws M3x14mm
kAN FIEL

4 x Hexagon socket screws M2X4 3Bk R iR

2 x Surface bearing 08x016x5mm < & 47k

Tail pitch slider
RHEBR
KA-72-053

1 x Copper Sleeve for tail push slider RIEFRIDE

1 x Tail push beanTg FHE

1 x U-type arm for Taijl push shderlz'ﬁ SRUBSE

2 x Tail push bolt B

2 x Hexagon socket screws M2.5X6 3 [E kA 75 R 4
4x Sf)hl washer FOE

2 x Flange bearing 08x(112x3.5mm;# = 4 /&

1 x Alumnium sleeve %8 o

2 x Ball head buckle for tail holder R %3k

Page 31

Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




33.PARTS LIST 3

N

Tail pitch assembly
Ei#A
KA-72-054

L 4
A

6 x Umbrella head socket head machining
screws M2. 5x6mm<x sk A7 AL iR

6 x Flange bearing M2. 5x6x2.6mm 3%=47%

1 x Tail rocker arm mount 1% Bl K2

2 x Coppter washers 02. 6x5x0.5mm $F#

1 x Tail rocker arm R1EE

2 x Umbrella head socket head machining
screws M2x6mm - GrSkPAI7x LR F 4222

TalI rotor holder

KA 72 055

2 x Thrust bearing (F5-10M) ¥ f3%hi&

1 x Tail rotor hub (outer-teethed) 2 5k

2 x Tail rotor holder

4 x Washers for Tail rotor holder(PVC)R 3 k#

2 x Short ball head 05.0x10mm-M3 %28k

4 x Surface bearings 05X010X4mm < f 4 7&

2 x Cup head socket head half tooth screw M3x20mm
1x Grub screw M4x4mm #LK

4 x Nylon nuts M3 fg 42 1iE

2 x Iron washers 03x8X0.6mm $k& j

Tail rotor hub

B
KA-72-056

2
A

2 x Grub screw M4x4mm #l3

4 x Nylon nuts M3 J& 4215

4 x Iron washers 03x8X0.6mm £k
2 x Tail rotor hub B F Bk

CF Tail boom support
REFEHE
AT7-70-057

2 x Grub screw M3x12mm #f
2 x Grub screw M3x8mm #F3k7%
2 x CF rudder control rod R ##F
4 x Tail boom connector R # 4T3k

CF Rudder control rod

RHEATF
A7-70-058

2 x CF rudder control rod BX4FRIEF
4 x Metal head of rudder control rod R 34T & /8
4 xBall link 05.0 Eksk$A

Linkage rod set
A

A7-70-063

2 x Linkage rod (56MM) 4T
3 x Linkage rod (38MM) 4T
10 x Ball head buckle & 5.0 Fkk#

Frame connecting bolt
AR 2 % A
A7-70-060

5 x Frame connecting bolt {45 &3+

10 xCountersunk head socket screw M2. 5X6
PIESehay:k ¥23

10 xHexa on socke! head cap screws M3x8mm

ek

CF Swashplate Anti-rotation bracket
A +FESH
AT7-70-061

1 x CF Swashplate Anti-rotation bracketl#f+ 5 £ 54/

canopy mountmg bolt

%

2 x behind canopy mounting bolt ;LE Bl EHE

2 x Canopy mounting bolt 3k & &

2 x Front canopy damping }Eﬁuﬂiﬁ

2 x Aluminium sleeve for case bolts #l7 X2 &

2 x grub screw M3x12mm #4844

4 x retainer ring €0

2x Hexagon socket head cap screws M3x14mm
LA AIRL

SE
KA- 72 062

Metal rear gear 20T
TREEh IR ¢ 54
KA-72-095

1 x Metal rear gear 20T JEf& BhihIRE 548
2 x Set screw M4x4 #l K82 24

Umbrel]agear 20T
R IR A4
KA-72-096

1x Umbrella gear 20T B 342 HE ¢ 5%
1 x Tail shaft pin 02 x 12 J2 4l

The tail shaft gear fixed axle housing
BHEE
KA-72-097

2 x The tail shaft gear fixed axle housing R#$2%E

Tail servo mount
RAEHLE E &
A7-70-008

2 x Tail servo mount
4x ;Ie;a on socket head cap screws M2.5x10mm
)

4x Hexap%on socket head cap screws M3x8mm

Main gear hub
TS5 E A
AT7-70-067

-

1x Main gear hub ¥ %% B & FE

10 x Countersunk head socket screw M3X6
TSR FIRL

10 x Hexapgon socket head cap screws M3x10mm

1 x Cup head socket head half tooth screw M4x25mm
1 x Nylon nuts M4

Vertical stabilizer mount
EHREEERGE
KA-55-068

1 x Vertical stabilizer mount & & ¥ [El & &

2x Hexagon socket head cap screws M3x8mm
N> ay

1x Hexagon socket head cap screws M3x6mm
N> 7~

1x Hexagon socket head cap screws M3x12mm
N> ay

2 x Aluminum spacer 5}

Tail boom brace mount
REMFEEEREE
KA-55-069

1 x Tail boom brace mount R34l & EE

2 x Conical washers B8/

2x Hexa on;ockel head cap screws M3x8mm
A

Ta|| boom

A7- 70 070

1 x Tail boom B &

Tail boom brace mounting ring
REFEEFEHE
KA-55-071

2 x Tail boom brace mounting ring 2 @l & 3
2 x Nylon nuts M2 # kRN AigEL
2 x Cup head socket head screw M2x10mm 7% 4215

CF '_I'a\lﬁ;itch connecting piece
RIEARRLT -
KA-72-072 \

2 x Hexnuts M2 7 4218

2 x CF tail pitch connecting piece B RHEE

2 x Umbrella head socket head machining
screws M2x6mm <=k 7 B #LR 5F 45 4

2 x Short linkage ball 8¥kk

Tail shaft locking collers ring
R4 NLER
KA-72-073

2 x Tail shaft locking collers ring R4 E i3
4 x Grub screw M3x3mm #LkK

Linkage ball set
KA-72-064

1 x Cross plate guide post +F#& 54

4 x Intermediate linkage ball $5.0x10.7mm Ekk
2 x Short ball head ¢ 5.0x10mm M3 Bksk

5 x Short ball head ¢ 5.0x10mm M2 ¥ksk

Ball link set
k4
KA-72-065

2 x Linkage Ball B3 sEkskn
8 x Linkage Ball $5.0
2 x Linkage Ball $5.0

Battery straps
4
KA-55-075

Battery straps x2 Bt 45

Surface bearings
B [a 4 K
A7-70-022

w W

2 x Surface bearings 010x014x12mm & [ 4h%&

Page 32

Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




33.PARTS LIST 4

Thrust bearings
L 3 Al

KA-i

2 x Thrust bearings F5-10M 1k #E4hi&

Thrust bearings
HER

KA-72-080

2 x Thrust bearings F10-18M IE#i 4%

Flange bearings
SRR

KA-72-081

2 x Flange bearings 02.5x06x2.6mm 5% 2 4 7&

Flangg bearings
R Z R
AT7-72-083

2 x Flange bearings 06x013x5mmi% = §f 7%

Flange bearings
i = ik

KA-72-082

2 x Flange bearings 08x012x3.5mm 3% 2 4%

Surface bearings
I 4
A7-70-092

2 x Surface bearings 010x014x4mm & &

Surface bearings
R
KA-72-084

2 x Surface bearings 03x07x3mm FE4#7&

Surface bearings
T 4l
KA-72-085

2 x Surface bearings 05x010x4mm 3 [ 4 7&

Surface bearings

KA-72-086

2 x Surface bearings 06x013x6mm [ 4 7&

Surface bearings
T 4l &
KA-72-087

2 x Surface bearings 08x016x5mm F [ 4 &

Surface bearings
&

KA-72-088

2 x Surface bearings 010x019x5mm < & 47k

Surface bearings
< T 4l K
KA-55-090

2 x Surface bearings 08x014x4mm [ 4 7&

Surface bearings
< i
KA-72-090

2 x Surface bearings 012x024x6mm < [ 4 7&

Surface bearings
T 4l K
KA-72-091

2 x Surface bearings 030x037x4mm 2 [ 4 &

MqtoLplnlon gear 19T

SiEa
A7-70-022

1 x Motor gear Biki5%
2 x Set screws M4X5mm

MqtoLplnlon gear 20T

Oikis
A7-70-023

1 x Motor gear Bik 5%
2 x Set screws M4X5mm

Motor pinion gear 21T
KA

ik
AT7-70-024

1 x Motor gear DiA k%
2 x Set screws M4X4mm

Page 33

Agile F

isaTi of Flight

Rc Europe , Proudly made by KDS Model Shenzhen




34.REGULAR MAINTENANCE . . . 8

Regular maintenance is required to keep the KDS AGILE 7.2 helicopter in optimal and safe flying condition. The
model requires precise configuration of the components and settings to be kept by the owner. Maintain regular
maintenance on the model to avoid accidents or loss, and optimum performance.

MAINROTOR CHECKLIST

1.Main Rotor Housing: when the main rotor housing is worn or faulty, there will be obvious vibration and poor
flight control. Check the main rotor, main shaft, and feathering shaft for wear or deformity. Replace parts as
necessary to eliminate imbalance.

2.0-Rings:The O-Rings will lose their elasticity over time. This will cause excess play on rotor and cause
instability. Replace them as needed.

3.Main Rotor Holder: When the helicopter dose not fly or reacts sluggishly, even after checking for proper
setting of pitch and throttle, check the following items: Plastic parts, Bearings, Ball bearings, Rotor Blades.
Check for excess play or broken parts, or binding or restricted movement. It is important to check for main
rotor balance before each flight. Operating the model when out of balance will cause excessive wear and
premature failure of parts, possibly resulting in a dangerous situation.

4.Control Arm Assembly: Check regularly for cracked, worn, bent or binding control arms and pushrods. Smooth
morement of control arms and linkages is required for stable, vibration free flight.

5.Swashplate:Check for excess slop in the main ball where the main shaft rides on, and slop or looseness
between the plastic and metal surfaces. Swashplate wear will result in poor stability and lack of control during

flight. Replace them as necessary.

FUSELAGE/CHASSIS

1.Main Shaft Bearing: Normal replacement interval for proper operation is between 60-100 flights. If flying 3D or
extreme aerobatics often, inspect the bearing more frequently and shorten the interval as necessary.

2.0ne-way Bearing: One-way bearings have longer lifetimes. Failure is not common. To keep the one-way
bearing in good operation, remove it to clean and lubricate after every 50 flights. If the main drive gear is
loose, you should replace the one-way bearing.

3.Drive Belt: Agile and KDS uses only top quality, stretch-proof belts. It is however, impossible to prevent the
belt from stretching or wearing out. Check belt tension regularly, and check for the wear on the teeth. Replace
itas necessary.

LINKAGE RODS | CONNECTING PARTS

During assembly, take special care to keep the connecting parts in smooth operation, and avoid excess play or

binding. Failure to do so will result in poor flight stability. The linkage rods and ends will break and wear due to

normal usage, crashing, and poor maintenance and environment. Check for wear and proper operation

regularly,replace them as needed.

TAIL ROTOR SYSTEM

1.Tail Rotor Control Set: Check the tail rotor bearing regularly. If there is excess play or gaps, replace it
immediately. Avoid any binding or improper contact on the tail components and bearings as this will cause
excess wear and heat, potentially melting or deforming the tail system.

2.Tail Unit Assembly: Avoid flying in tall grass or weeds. If grass or weed becomes lodged in the tail rotor unit, it
will interfere with the operation, and cause the helicopter to lose control. Always check for foreign objects in
the tail and clean them off immediately. Avoid using lubricants on the exposed surfaces of the model as it will
attract and collect dirt and debris, and cause failure.

3.Tail Rotor Housing: Disassemble tail totor housing for cleaning and maintenance after every 50 flights. If the
tail does not operate smoothly or shows any signs of stress or wear, please replace immediately.

4.Tail Rotor: Check the tail rotor blades regularly for damage, especitlly if the helicopter ever strikes the ground
while flying, or after hard landings. Damaged tail rotor blades can induce vibration.

Page 34

W)’

S~ SO/~ 7 & Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




ELCNEEEEES. . W W

HEHKNE: KDSAGILE72 BEhER AN ABEEFTHEHHWRIBEERET®. AU YVITEIOEERERSIE
FIEHREHMZMERYT, FRLAEAMFRE VITHE. IRENEFTE, CITHBTUASHEEIISEMR
K, BUEIEFREANEHREN IR, UBHFRILENZVEEREFREMLRE.

FRENMEEEES

1 ERBEEE: SERBESHRLEREN, VTHPRENRNEY, FREXRE, #H, THEREHLE
HFEAR, LEEBFERELEEEEH

2. EREREDMT: EMHEHKAEASLEREMEZ, S CTREY, WIENER.

3. ERERFEE: EHEERE—MRITARAMINTIRE, BXERITHNFEZMIBETES CBER, WRT
RAENEREREY: REESES TERAGURMK, KEEAST, BRERKEAELRINPZER, HAIN
HMBEEEERTM. X5 YTAERELIFENBF I FEONE, FBFEEEENKARARKIL, XU
RAFA D ANE, TERFENERSBSTHBIRMAE.

4 EHIBE: THREREFBEEFINE, ROEAEREMARRESREMRE.

5 +F&EH: H+FRELKETEREMUN, 2SHESHRBEMRETRE, RIEMHEESHK, HARKETH
FRREORRAR, FERMLBER

NEHEKREES

1. Ehih&: EHMAZKEAIETE, EF ITH60- 100 L AE RIS LUEZFNEIRGE. BEELEHT
ﬁﬁgw%ﬁ,ﬁﬂﬁﬁﬁﬁﬁﬁﬁiﬁﬂﬂ,%ﬁﬂi%%%ﬁ%i%ﬁ@ﬁ%%ﬁﬁ%i%m%%%ﬁ
B

2. BEilkiE: BEMEARHTEELERFNERL. BRATRFRIFNINGAIZIE, BiILELD50HE FH
PIREI TR EM. MREZEFARAERE, BUNEREEMAR.

SEEMET: BRENMETEARAHBREMELK S, KMNEFEANSLXEERNIR . B FEE LD
EMEEEMRMEERNE, MEFRIFNEMRESINGE. MRYELIETHNIGERTEINRIZHENRK
R, ATHIFVITHREBWRBEEH.

EHTEINEER

EHIEAT, ERIEERE, AMEREREARMBRINIESERBUEAFTINEEARER HEEAERE
B, HELRTEEW CITREME. SERFTNEBRNSRZN, BFERERIZEA TR TLIAZHESL
FERBRBEHER. SELXNENERTLERRIERETRE, BNEINER, BRVITEESR:E.

BRBRAGREER

1 RARE: RARAFIERREMANKEE, SBLKINMEABAIHEREIEERN, BEMEARKE, HiFE
BEREFEAAKENE, ©RERFINMEHURELKEZBREFBEBIELE.

2 RIERIEHBE: SETEMXITH, HIEEREREREESHALERMHNEARENRRI, HHLIEF
EEBRBET TR T, SNARSEIREFHBIRNE, ERERREETLAENEL. FERFRER
REMABBTIHIBEN, BRGRREFRY.

SEmRREEERE: BreREEE VITHS0MARIFIRHNEITEZRA, MABRERREEES. METINkE
PR KiE Bk, MREHRRETE,

4 BneR: CITRASEMMMBERELNGE. SLIUEREAASHIIURIAFIEIINER, UBERLERER
RMHERTIFEEENS, BEITRER.

Page 35

W)’

S~ SO/~ 7 & Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




A

I~ /:M&—

Version No : 20190318



